e R &Fb B

TPR-C1250 TPR-C1600 TPR-C2500

F i E£p PARTLIST



3L PART  LISTS
7B =X i) B 5 B
Index No. ITEM Drawing Pages
1 2 ph%EBiE Spindle Speed Change Mechanism . 01-1 01-1-1~01-1-2
......................................... 01-2 01-2-1~01-2-2
......................................... 01-3 01-3-1
......................................... 01-4 01-4-1
......................................... 01-5 01-5-1~01-5-2
......................................... 01-6 01-6-1~01-6-2
......................................... 01-7 01-7-1~01-7-3
......................................... 01-8 01-8-1
......................................... 01-9 01-9-1
2 &7 By Feed Change Mechanism 02-1 02-1-1
......................................... 02-2 02-2-1
......................................... 02-3 02-3-1
......................................... 02-4 02-4-1
......................................... 02-5 02-5-1
3 :;aa@%}&f# Feeding Mechanism 03-1 03-1-1~03-1-3
......................................... 03-2 03-2-1~03-2-3
4 PR IR Operating Mechanism 04-1 04-1-1~04-1-2
......................................... 04-2 04-2-1~04-2-2



......................................... 04-3 04-3-1~04-3-2

Tk PART  LISTS
SN g p 5 =X
Index No. ITEM Drawing Pages
......................................... 04-4 04-4-1~04-4-2
o R Bf‘ W Hydraulic And Clamping Mechanism ., 05-1 05-1-1~05-1-2
o R BT‘ il 2 Hydraulic And Clamping Mechanism e, 05-2 05-2-1
......................................... 05-3 05-3-1
......................................... 05-4 05-4-1~05-4-2
AT RS Spindle And Its Balancing Mechanism . 06-1 06-1-1
......................................... 06-2 06-2-1~06-2-2
Rt 8t Column mechanism 07-1 07-1-1
......................................... 07-2 07-2-1~07-2-2
......................................... 07-3 07-3-1
......................................... 07-4 07-4-1
mAETE Cooling device 07-5 07-5-1
8 TR Arm mechanism 08-1 08-1-1~08-1-3
TR Bf il 2 Arm clamping mechanism 08-2 08-2-1
AR Arm lubricating device 08-3 08-3-1
TR A Electrical system 09-1 09-1-1~09-1-2
......................................... 09-2 09-2-1~09-2-3
......................................... 09-3 09-3-1~09-3-2



»
=
"
+

......................................... 09-4 09-4-1~09-4-2

PART  LISTS

T8 =X

Index No. 10 & A % 1 i® 5
11 #* R 2jHE12 #§* %

& e = ] o

P

ITEM Base Plate and worktable List
of spare parts Location of spare parts
drawing

I NEEN

Drawing Pages 10-1 10-1-1......ciiiuiieie e e
11-1-1~12-1-7 e,
12-1-1~12-1-9 oo



% 51Unit No:01-12 #% i# ¥ 4§ Spindle Speed Change Mechanism % 51Unit No:01-12 #% i# ¥4 Spindle Speed Change Mechanism % 51Unit No:01-12 % i
#1£Spindle Speed Change Mechanism % 51Unit No:01-21 $h% & 4% 4 Spindle Speed Change Mechanism % 31Unit No:01-22 #h% & 4% Spindle Speed Change
Mechanism % 51Unit No:01-22 #h% i# #% 1 Spindle Speed Change Mechanism % 31Unit No:01-32 $h% i % 4£Spindle Speed Change Mechanism % 51Unit
No:01-3 2 #h % i# 4% #.Spindle Speed Change Mechanism % 31Unit No:01-4 2 $h% i %4 Spindle Speed Change Mechanism % 51Unit No:01-41 $h% i# 4% 4 Spindle
Speed Change Mechanism % 51Unit No:01-5: #% i# $% 4 Spindle Speed Change Mechanism % 51Unit No:01-5: #% i# $%#Spindle Speed Change Mechanism %
710nit No:01-53 b ﬁﬁfﬁSpindle Speed Change Mechanism % 31Unit No:01-6: fh% & ﬁﬁf{cSpindle Speed Change Mechanism % 31Unit No:01-63 $ib% i# 1%
1#Spindle Speed Change Mechanism % 51Unit No:01-62 $h% & 4% 4 Spindle Speed Change Mechanism % 5/Unit No:01-72 #h% i# 1% 1£Spindle Speed Change



Mechanism % 51Unit No:01-72 #h% i# #%1£Spindle Speed Change Mechanism 7% 31Unit No:01-72 $h% i %4 Spindle Speed Change Mechanism % 51Unit
No:01-8 2 #h % i# #% #Spindle Speed Change Mechanism % 310nit No:01-8 2 fih% & # - Spindle Speed Change Mechanism % 51Unit No:01-94 $h% i# 4% 45-Spindle
Speed Change Mechanism % 31Unit No:01-92 $h% ¥ #%1£Spindle Speed Change Mechanism

bEN #45 Part Bl 5 & Part Z Name H.+¥Type (Maker) #EQ ty | % :xNote
Index No. | No. Drawing No.

1 41011ASB ighiafl  Spindle Head Body 1

2 41012ASB IphfaE Cover Of Spindle Head 1

3 41013ASB 5 E Motor Frame 1

4 41328 s Screws

5 41335A R Cover 1

6 41350 2 Pressuring Rings 3

7 41355A gt T Turning Pins 2

8 413564 SERES Screws 3

9 G Mark Plate 1 C2500 *
10 £ Mark Plate 1 C1600 *
10’ &% Mark Plate 1 C1250 *
11 41803A £ Mark Plate 1

12 41804A £ Mark Plate 1

13 41903 ¥ Covers 3

14 41904A ERTE 3 0il Hole Cover 1

15 J11-2 LRt Nuts M3 3

16 J21-4 s Screws M5x10 2

17 J21-4 s Screws M6x8 6

18 J21-8 s Screws M6x12 12

19 J21-8 S Screws M8x12

20 J21-9 s Screws M10x100 4

21 J27-9 Sl Screws M20x1. 5x25 3




BN #45 Part Bl 5 & Part Z Name H.+¥Type (Maker) #EQ ty | % :xNote
Index No. | No. Drawing No.
22 J41-2 44 Round Taper Pins 8x40 2
23 J44-2 Rl s Cylindrical Pins A12x40 2
24 J51-1 B Finishing Washers 3 3
25 J81-2 gng Rivets 1. 6x5 4
26 G38-4 % Plug M20x1. 5 1
217 G51-2 O % 0-Ring 35x3. 1 1
28 G51-2 Oz 0-Ring 52x3.5 1
29 G51-2 O] 0-Ring 95x3.1 3
30 GB66 £ 12(4) Screw Zinc M4x10 13
31 R51-2-91 & Cover B20 1
32 R51-2-91 & Cover B32 1
33 R51-3-92 FEF Curtain Plate 20 1
34 R51-3-92 FEFE Curtain Plate 32 1
35 aaaC .

S2Q91-1 %) Mark Plate Of Works 320x100 (Cast Plastic) 1
36 S75G52-3 +ALE Seal Washer 20 1
37 S78Q94-5 £ Mark Plate 40 1




I8 =X
Index No.

ek Part
No.

5

Drawing No.

& Part

Z Name

Type

.1 (Maker)

#EQ ty

# xNote




PNy ;?-". 3
: = "; 1 = s 3 < B
- o JJ'- 2 [ = n =
oo — o s - § o -
[1=] od —
: /
b/,
“ R RN R AR - -
= (0N NN A )
m— #ﬁ- R Ao TRTR R K9 e
= 4 Jp_ﬂ- AT :-I,a_'zl.a}r.u._;;-rf}
o~ - o
Lo ] o
=
Tr=n
, 2
y P— N\
i'l r il f— .f-\ .'lf-‘
1O [ S| )
' i \? ——— 'k'.-l‘" l\l‘*’
: " I w
- __/ (Y] =
m -
s
I =X FLgt Part Bl 5 & Part z Name #.4Type (Maker) #WEQ ty | % xNote
Index No. | No. Drawing No.
1 41016 FaF: 93 Supporting Bracket 1
2 41017 B 0il Container 1
3 41308 i Piston 1




4 41309 b Shaft 1
5 41310 R Push Pad 1
6 41311 & Gear 1
7 41312 3 Gasket 1
8 41345 & i Gear 1
9 41353 ES Gasket 1
10 J21-1 VAN Bolt M12x25 4
11 J21-4 RS Screw M6x12 1
12 J21-9 B Screw M6x16 2
13 J22-4 Ve Screws M6x10 1
14 J22-9 VTS Screws M16x1. 5x18 1
15 J44-1 R gd Pin Hard 6x60 1
16 162-2 Caldr Retainer Ring 45 1
17 762-3 Cal4rk Retainer Ring 62 1
18 G31-1 5 4 Pipe Clamp 1
19 G38-3 W Plug Z1/4” (6. 35mm) 2
20 G38-4 o 0il Plug M16x1. 5 1
21 G51-2 Oz % 0-Ring 25%2. 4 1
22 S78C31-1 oh B R Outer Friction Discs 80 4
I =X FLekPart Bl 5L & Part z Name ##Type (Maker) #wEQ ty | # ixNote
Index No. | No. Drawing No.

23 S7SC31-2 Ny Inner Friction Discs 70 8
24 S7SC31-3 By Outer Friction Discs 80 3
25 S78C52-3 T 4 E] Sealing Washer 16 1
26 056-1 43 Plugs 6 2




21

Q81-1 ¥ Spring 2x12x65 1
28 GB276-64 ik Bearing 107 2
29 GB276-64 i Bearing 109 1
30 GB343-82 B A 5k Low Carbon Wire @1(L=150mm) 1
31 GB343-82 B A 5 Low Carbon Wire (L=250mm) 1
32 Y100L2-4 G Electric Motor N=3Kw 1
Y112M-4 C I 4 Electric Motor N=4Kw 1
I =X ek Part Bl 5 & Part Z Name 4 (Maker) #WEQ ty | # ixNote
Index No. | No. Drawing No. Type




f2 2= g
H . X A A A II\ e .:: I"-.-." J——
\,:;';,,.-f,.,;,—!/;.;_,f;,.;', 4 -y & o
- in ™ - i — - o
=
T
T - ‘.I -i."l
g A ﬁ_ ,.ju A @\'nt:' A\
P ™ 1 — = [ | 1 | = |
W w| | { L = 1 LW e
§ {1?-} iy - IQ! LY - ’.I' /4N ‘.ﬁ_ -
- A © ."me id " ~ * - e -
o
I =X FL55 Part Bl 5 & Part Z Name #.4Type (Maker) #EQ ty | % :xNote
Index No. | No. Drawing No.
1 41015 LN Bearing Seat 1
2 41030 LR Bearing Seat 1
3 41304 B 6 ik Shaft 1
4 41305 * Gasket 2
5 41306 * Gasket 3




6 41307 ® Gear 1
7 41346 BRE Friction Disk Sleeves 2
8 41347 * i Gear 1
9 41348 * i Gear 1
10 J21-9 RN Screw M6x20 4
11 J62-2 Cilir 7k Retainer Rings 40 2
12 J62-3 Cal4w ik Retainer Rings 55 2
13 S78C31-1 R Outer Friction Discs 80 8
14 S7SC31-2 PR Inner Friction Discs 70 17
15 S78C31-3 R Outer Friction Discs 80 8
16 GB276-64 Pk Bearing 108 1
17 GB276-64 Pk Bearing 110 1
18 GB276-64 bk Bearing 305 1
19 GB276-64 Pk Bearing 7000106 4
I =X ek Part Bl 5 & Part z Name 4 (Maker) #WEQ ty | # ixNote
Index No. | No. Drawing No. Type




—
i

- A ﬁﬁ? £
== | = 1 1
- A L -_— A ‘;‘
= N/ “'*f;r = 4
I -r - Jp—
y - ~

s
o

T -
; 1 " =2 :_ & ‘d-_‘_-—‘
ey = =T— D= 2L\ @
-'\,.j’ LT = = = -
=] ™M
ﬁ "-,'J — - .
I ‘a‘ f, v, '\
¢ "h n ,ﬂ ool - ‘1_.'?‘;" % L > .r"u‘ AV, - -
r U 2 Hrﬂ. = i - = o -
o x =] .'_m - o - E H E - =
— - — - od
[T}
I =X ek Part Bl 5 & Part Z Name ##Type (Maker) #wEQ ty | # ixNote
Index No. | No. Drawing No.
1 41018 E Plug 1
2 41023 X Gasket 1
3 41024 P Bushing 1




4 41028 =23 Sleeve 1
5 41029 B 0il Cylinder 1
6 41313 ® Gear 1
7 41315 B 5 Shaft 1
8 41322 1% Link 1
9 41336 =3 Plug 1
10 41343 FE Piston 1
11 41344 ® Gear 1
12 J11-2 LRt Nut M6 1
13 J21-9 S Screws M6x16 2
14 J44-1 Flidl Cylindrical Pin Hard 5x40 1
15 J762-2 Calirm Retainer Ring 35 1
16 762-3 Caldr Retainer Ring 19 1
17 J63-3 #o< 5B (lip Ring For Bearing 62 1
18 G51-2 OZ]% 0-Ring 35x3. 1 1
19 S78G38-6 % Plug M27x1. 5 1
20 S7SQ81-1 izt B Stopper Ring 35 1
21 GB308-77 i Steel Ball 8 VI b 2
22 GB276-64 Pk Bearing 26 1
IF = e Part Bl 5 & # Name H.4% (Maker) #EQ ty | % :xNote
Index No. | No. Drawing No. Part Type
23 o .

GB276-64 K Bearing 206 1
24 o .

GB2'77-64 ZR Bearing 50206 1




)

R 4

&
N '_.m

| X emnl i PR — :"
-0+ Or>d0)

\ T BN

:
= F5iPart | BIE & Part & Name 4 Type (Maker) BEQ ty | #;xNote
Index No. | No. Drawing No.
1 41018 3 Plug 1
2 41023 i Gasket 1
3 41024 P Bushing 1
4 41028 £F Sleeve 1
5 41029 i B A 0il Cylinder 1




6 41316 ® Gear 1
7 41317 * i Gear 1
8 41318 i i Shaft 1
9 41319 * i Gear 1
10 41336 Rz Plug 1
11 41342 1% Link 1
12 41343 g Piston 1
13 J11-2 LR Nut M6 1
14 J21-9 s Screws M6x16 2
15 J44-1 P4 Cylindrical Pin Hard 5x40 1
16 162-2 Cal4rk Retainer Ring 35 1
17 762-3 Cal4rk Retainer Ring 19 1
18 763-3 #h&E B (Clip Ring For Bearing 62 1
19 G51-2 Ozl % 0-Ring 3.5x3. 1 1
20 S7SG38-6 % Plug M27x1. 5 1
21 SZSQ84-1 L=+ B Stopper Ring 35 1
22 GB308-77 i 7k Steel Ball 8 VI b 2
IF = e Part Bl 5 & Z Name 4.3 (Maker) #EQ ty | #:xNote
Index No. | No. Drawing No. Part Type
23 ¥ .

GB2'76-64 K Bearing 26 1
24 ¥ .

GB2'76-64 K Bearing 206 1
25 ¥ .

GB2'77-64 ZR Bearing 50206 1




I8 =X

Index No.

ek Part
No.

Bl 5
Drawing No.

& Part

z Name

Type

4 (Maker)

BEQ ty

% :xNote




Bl fmg e "
/ - A
> l :
| L= 2= B i ) A ——
= 22—t | B-er—Tr—_§ H '-
& ' 28 "8 TN e L
o Lo )
-i-. w m :
& A ~ o - g
——
- . L
’ O e —O—{® g Lo )
)0 2 o2 cam )
o N - - - r-“-. - -
8 8 o - “
(Ts)
7 =% #15% Part B 5L 5= Part 2 Name #.3:Type (Maker) #EQ ty | #:ilNote
Index No. | No. Drawing No.
1 41018 wE Plug 1
2 41023 - Gasket 1
3 41024 W Bushing 1
4 41028 PF Sleeve 1




5 41029 B 0il Cylinder 1
6 41314 EN Gasket 1
7 41320 * i Gear 1
8 413218 * i Gear 1
9 41322 s Link 1
10 41323 i g i Shaft 1
11 41336 33 Plug 1
12 41340 * i Gear 1
13 41341 * i Gear 1
14 41343 R Piston 1
15 J11-2 LRt Nut M6 1
16 J21-9 S Screw M6x16 2
17 J31-1 FSP%  Flat Keys BuxBx12 2
18 J44-1 RNy Cylindrical Pin Hard 5xA40 1
19 162-2 Calic %k Retainer Ring 35 1
20 162-2 Calir %k Retainer Ring 55 1
21 762-3 Caldr ik Retainer Ring 19 1
22 J63-3 #o< 5B (lip Ring For Bearing 62 1
I =X ek Part Bl 5 & Part z Name ##Type (Maker) #WEQ ty | # ixNote
Index No. | No. Drawing No.

23 S78G38-6 % Plug M27x1. 5 1
24 S7SQ84-1 L=+ B Stopper Ring 35 1
25 G51-2 Oz 0-Ring 35x3. 1 1
26 GB308-77 &4 ¥ Steel Ball 8 VI b 2
21 GB276-64 Pk Bearing 26 1
28 GB276-64 Pk Bearing 206 1




29 GB277-64 Phik Bearing 50206 1
I =X FLgt Part Bl 5 & Part z Name . (Maker) #wEQ ty | # xNote
Index No. | No. Drawing No. Type




A AN E A AN D‘"‘éw TAY2 )
ool B Q. S UI </ J*-r 2\ L\
— 1 e P= [ ] 1
&4 "-, ; - 8 -~ & B L o 8 = o=
& o
5 1 L [ [ s, n =] R
=g Be | 1_& A ) =}
L i o [ =]
- - . - % - L]
= 1} L
'.‘ l'f_,ﬁ‘ 2 . 4
IR S G
L b N ANER 4 leg =
Lipe - = w
®
I =X FLgt Part Bl 5 & Part z Name #.4Type (Maker) #WEQ ty | % xNote
Index No. | No. Drawing No.
1 41018 BE Plug 1
2 41023 - Gasket 1
3 41024 B Bushing 1
4 41025 iF Sleeves 2
5 41026 b B 0il Cylinder 1




6 41324 ® Gear 1
7 41325 * i Gear 1
8 41326 i i Shaft 1
9 41327AS * i Gear 1
10 41333 o 3 Gear 1
11 41336 ik Plug 1
12 41337 1% Link 1
13 41338 R Piston 1
14 41339 i Sliding Valve 1
15 41351 W Back Plate 1
16 41352 %5 Plug 1
17 41353 3 Gasket 1
18 J11-2 £t Nut M6 1
19 J21-9 S Screws M6x16 2
20 J44-1 Fltdl Cylindrical Pin Hard 5x45 1
21 J62-2 C 4l4r%  Retainer Ring 35 1
22 J62-3 C 4l4r%  Retainer Ring 19 2
I =X ek Part Bl 5 & Part z Name ##Type (Maker) #WEQ ty | # ixNote
Index No. | No. Drawing No.

23 J62-3 C 4l4%  Retainer Ring 62 1
24 J763-3 #RE%  Clip Ring For Bearing 62 1
25 G51-2 0 4% 0- Ring 35x3. 1 1
26 SZSQ84-1 €+ Bl Stopper Ring 35 1
27 056-1 B Plugs 6 4
28 GB308-77 i 7k Steel Ball 8 VI b 2
29 GB276-64 LS Bearing 26 1




30 GB276-64 K Bearing 107 2

31 GB276-64 bk Bearing 206 1

32 GB277-64 Phoik Bearing 50206 1

I =X gt Part Bl 5 & Part Z Name . (Maker) #wEQ ty | # xNote
Index No. | No. Drawing No. Type




Pty ) , - —
O I P —
=1 &8
v B wrf | — L\
'f;!_- ‘e X 3a ” A
7] —_—
0 ; ':'..‘\‘ - ‘:;
. R =
P —— =
N/ £
= -
T Lo : -‘lhinl.f @
I =X FL5x Part Bl 5L & Part Z Name H#Type (Maker) #EQ ty | # :xNote
Index No. | No. Drawing No.
1 41020 i R Bearing Seat 1
2 41021 4 Sp-Line Sleeve 1
3 41022 i Bearing Seat 1
4 41329 i Gear 1
5 41330AS i Gear 1




6 41331 ® Gear 1
7 41334A ihE Spindle Cover 1
8 41901 +E Cover 1
9 J21-8 CrREs Screws Mbx8 2
10 J21-9 SRz Screws M6x16 2
11 J51-1 1 Finishing Washes 5 2
12 G51-5 % 4 Bl Seal Ring 50 1
13 GB276-64 LIS Bearing 210 1
14 GB276-64 b7 Bearing 211 1
I = FLgtPart Bl & Part z Name ¥ (Maker) #wEQ ty | # xNote
Index No. | No. Drawing No. Type




p—
..}

i ! ﬂ .. A. \
) commmmn ERL)
o’ /%

e E (=] e L

m\\
;:‘"ﬂ' _— 1.'] _p ‘\?}\ (< Y— '
e A w

od 2 - i

SN A5 Part ®l 5 & Part ¢ Name #.+.Type (Maker) #wEQ ty | # :xNote
Index No. | No. Drawing No.

1 41014 A Supporting Bracket 1

2 41031 bRk Shaft Bracket 1

3 41032 R Shifting Fork 1

4 41301 R AL Valve Core 1

5 41302 LHE Bearing Sleeve 1

6 41303 R AL Valve Core 1




7 41349 F Sleeves 2

8 J21-9 5t Screws M6x25 2

9 J44-1 Fltdl Cylindrical Pin Hard 10x50 1

10 G51-2 O3l % 0-Rings 45x3. 1 2

11 Q56-1 37 Plug 6 1

12 Q81-1 Fﬁ‘fﬁﬁ’%’: Pressure Springs 1. 6x12x110 2

EEN # 5 Part Bl 5 & Part % Name A4 (Maker) #wEQ ty | #xNote
Index No. | No. Drawing No. Type




-t ~ = e
I =X FL5: Part Bl Z Name H#Type (Maker) # xNote
Index No. | No. Drawing No.
1 41024 Bushing
2 41025 Sleeve
3 41336 Plug
4 42011 0il Cylinder
5 42304 Gear
6 42305 Gear




7 42308 s Shaft 1
8 42312 s Link 1
9 42326 £ Gasket 1
10 42327 #E Piston 1
11 J11-2 LAt Nut M6 1
12 J21-9 RS Screws M6x16 2
13 J44-1 R Cylindrical Pin Hard 5%35 1
14 762-2 CaAlir % Retainer Ring 925 3
15 762-3 CaAlir % Retainer Ring 19 1
16 J63-3 # <% B (lip Ring For Bearing A7 3
17 G51-2 O3l 0-Ring 35%3. 1 1
18 S7SG38-6 & Plug M27x1. 5 1
19 S7SQ84-1 =+ B Stopper Ring 25 1
20 GB308-64 &4 3¢ Steel Balls 6C VI b 2
21 GB276-64 Pk Bearing 26 1
22 GB276-64 i Bearing 205 1
23 GB277-64 ook Bearing 50204 1

% 31Unit No:02-1:& 7 %:# #4Feed Change Mechanism % 51Unit No:02-2i& 7 % ¥ 4 44 Feed Change Mechanism % 3!Unit No:02-3i& 7 %
# ﬁ‘-ﬁ#Feed Change Mechanism %z 51Unit No:02-4i& 7 %% % #Feed Change Mechanism % 51Unit No:02-hit 7 ik ﬁﬁfﬁFeed Change
Mechanism

3E = FL gt Part Bl 5 & Part z Name ## (Maker) i % :xNote
Index No. | No. Drawing No. Type Q ty




21

=3
ST
. . AW
— L= ] : ".‘F ; x = -
™ = e
'_.-""1'&-. AT,
;\ ;“ o o Se— 7\
\" '\"_}” - 1:';' "'"._. -';_:L 'k _}.l'
e 8 = il . N —
«
A = wo
h m g — ol T o @ AP a™
> J. v . J, 2 - + I‘.-.. = !’.

3_'-\' E o _‘_ E 3 2 ﬁ - &d
I =X FL5x Part Bl 5L & Part Z Name H#Type (Maker) ¥ # xNote
Index No. | No. Drawing No. Q ty
1 41024 W Bushing 1
2 41025 ¥ Sleeve 1
3 41336 Bk Plug 1
4 42011 LRI 0il Cylinder 1
5] 42301 * Gear 1
6 42303 * Gear 1




7 42309 * Gear 1
8 42310 s Link 1
9 42311 B b Shaft 1
10 42326 £ Gasket 1
11 423217 ik Piston 1
12 J11-2 LRt Nut M6 1
13 J21-9 RS Screws M6x16 2
14 J44-1 FHsd Cylindrical Pin Hard 5x35 1
15 762-2 CA|Ir % Retainer Ring 925 1
16 762-3 Cal4- % Retainer Ring 19 1
17 J63-3 #o- 5B (lip Ring For Bearing A7 1
18 G51-2 O3l 0-Ring 35%3. 1 1
19 S75G38-6 bR Plug M27x1. 5 1
20 SZSQ84-1 i+ E Stopper Ring 25 1
21 GB308-64 & T Steel Balls 6C VI b 2
22 GB276-64 ik Bearing 26 1
23 GB276-64 i Bearing 105 1
by L5 Part Bl i z Name ¥ (Maker) ¥ # zxNote
Index No. | No. Drawing No. Part Type Q ty
24 o .
GB277-64 i Bearing 50204 1




3 P ?
nint @t N @
\ J ‘- E -r'r' E - ’I; M}
u'_‘ "1;.“’-L o ....‘j b : a
a
o
~IL
N & o\ A =
W I"‘fr T @ ': o . -‘.-? ?
uy - el
E m - -ul'
- T
(2]
= v% S
k. Y A\ o e - S—
* rl = : i - b
V = *""""""“f&___. D g ™ & e
- - o - i - "
I =X FL5x Part Bl 5L & Part Z Name H#Type (Maker) ¥ # xNote
Index No. | No. Drawing No. Q ty
1 41024 B Bushing 1
2 41025 EF Sleeve 1
3 41336 i Plug 1
4 42011 R A0 0il Cylinder 1
5] 42302 # Gear 1




6 42312 45 Link 1
7 42313 @ $ Shaft 1
8 42314 # Gear 1
9 42321 # Gear 1
10 42326 = Gasket 1
11 423217 % Piston 1
12 J11-2 47 g Nut M6 1
13 J21-9 VTS Screws M6x16 2
14 J44-1 RN Cylindrical Pin Hard 5x35 1
15 162-2 C A4k Retainer Ring 25 2
16 J62-3 Calir#k Retainer Ring 19 1
17 J63-3 -k E Clip Ring For Bearing 47 1
18 G51-2 Oz 0-Ring 35%3. 1 1
19 S75G38-6 bR Plug M27x1. 5 1
20 S7SQ84-1 %=+ ®  Stopper Ring 25 1
21 GB308-64 & T Steel Balls 6C VI b 2
22 GB276-64 ik Bearing 26 1
23 GB276-64 bk Bearing 105 1
b FL 5 Part Bl 5 e Z Name 4. (Maker) i # zxNote
Index No. | No. Drawing No. Part Type Q ty
24 i .
GB277-64 K Bearing 50204 1




«
<y
)

i

1,
7

P 7\ et
) —*% : |-€jh '
LY = s
{ = o A N/
- » ® [~
o 2 i
ity o SR
=VEN N DE BT A = r—
1= E =1 E T oare = ne
g U Ry i V==
@ - o ""un; - =
- ("]
3 =% L giPart B 5 & Part z Name HType (Maker) ¥ # :xNote
Index No. | No. Drawing No. Q ty
1 42306 & Gear 1
2 42307 @ % b Shaft 1
3 42315 95 Gear 1
4 42316 @ 6 ph Shaft 1
5 42322 i Gear 1




6 42325 * i Gear 1
7 J21-6 BLEFIT AR Countersunk Head Screws M5x12 1
8 J21-8 s Screws M6x16 2
9 J21-9 S Screws M6x16 2
10 J51-1 EL Washers 6 2
11 762-2 Caldrak Retainer Ring 25 3
12 762-3 Calirsk Retainer Ring 49 1
13 J63-3 LEES- 42 Clip Ring For Bearing 47 1
14 J64-1 £ Washer B25 1
15 GB276-64 Pk Bearing 104 2
16 GB276-64 i Bearing 204 1
17 GB277-64 ook Bearing 50204 1
BN FLgiPart Bl 5 & Part ¢z Name 1 (Maker) ¥ % :xNote
Index No. | No. Drawing No. Type Q ty




— - 2\ = -
-/ T T RO v" = o/ e
" o & ol w
& R =
\ R
% o = A iy =
o e -' =
- o [ / Yul® o
\ ﬁ-:: -‘r - o - = T e, -
; U - J : w e
s e o e ™ - N - cu o
- re ] - ol
IF =X L8 Part Bl 5 & Part Z Name ¥ Type (Maker) Wi # zxNote
Index No. | No. Drawing No. Q ty
1 41024 B Bushing 1
2 41025 ¥ Sleeve 1
3 41336 Bk Plug 1
4 42011 b R A 0il Cylinder 1
5 42317 i Bearing Seat 1
6 42318 LI 0il Seal 1




7 42320 * Gear 1
8 42323 B 6 i Shaft 1
9 42324 Pt Link 1
10 42326 £ Gasket 1
11 423217 ik Piston 1
12 J11-2 LRt Nut M6 1
13 J21-9 RS Screws M6x16 2
14 J44-1 FHsd Cylindrical Pin Hard 5x35 1
15 762-2 CA|Ir % Retainer Ring 925 1
16 762-3 CA|Jenk Retainer Ring 19 1
17 G51-2 O3l 0-Ring 35%3. 1 1
18 S7SG38-6 & Plug M27x1. 5 1
19 S7SQ84-1 =+ B Stopper Ring 25 1
20 GB308-64 &4 3¢ Steel Balls 6C VI b 2
21 GB276-64 Pk Bearing 26 1
22 GB276-64 i Bearing 104 2
23 GB276-64 ook Bearing 105 1
b FLer Part Bl 5 & Part z Name ¥ (Maker) #wE # zxNote
Index No. | No. Drawing No. Type Q ty




E" o [ A oD :‘-.
P (}@""l ) R9R C‘ :
Lssmoss e o
8/ =
C— o, = ;!- {(“ﬂ? () =
g — "'_., = -i""__n" AAALY
. % »e-2 <
BIIEN AL 85 Part B & Part . Name .4 Type (Maker) 2 % 7xNote
Index No. | No. Drawing No. Q ty
1 43011A Pl Bearing Seat 1
2 430124 i Hand Wheel 1
3 43014 ¥ Sleeve 1
4 43015 4t Sp-Line Sleeve 1




5 43301A L Handle 1
6 43302 S Screw 1
7 43304 o % Sliding Bush 1
8 43305 EN Gasket 1
9 43306 1% Link 1
10 43307 AHE Rest Cover 1
11 43308 H 1% b Worm Shaft 1
12 43309 r#E Internal Gear Sleeve 1
13 43310 N Gasket 1
14 43311 #eEF)  (Lower) Clutch (F) 1
15 43312 £ Sleeve 1
16 43313 = Sleeve 1
17 43314 e EC)  (Upper) Clutch 1
18 43315 LRt Nut 1
19 43316 LR 1 Nut 1
20 43317 @ $ b Shaft 1
21 43336 Phk g Bearing Seat 1
22 43348 ¥ Sleeve 1
23 43349 ® i & Rack Sleeve 1
I =X FLgt Part Bl 5 & Part z Name #.4.Type (Maker) ¥ # xNote
Index No. | No. Drawing No. Q ty
24 43353 3 Gasket 1
25 J21-1 VRN Bolt M5x10 2
26 J21-9 VRN Screws M8x20 2
217 J21-9 L Screws M8x40 4




28 J22-4 5 Screws M4x10 1
29 J22-4 S Screws M5x8 1
30 J22-4 s Screws M8x16 2
31 J31-1 ESF%  Flat Key HxHx12 1
32 J44-1 Pl s Cylindrical Pins Hard 5h8x30 2
33 J44-1 Rl s Cylindrical Pin Hard 5h8x35 1
34 J44-1 P4 Cylindrical Pin Hard 5h8x45 1
35 J44-1 Flgd Cylindrical Pin 10h8x30 1
36 J62-2 CAl4-% Retainer Ring 12 1
37 162-2 Cal4rk Retainer Ring 20 1
38 762-2 Caldrk Retainer Ring 30 1
39 762-3 Caldrk Retainer Ring 55 92
40 762-3 CAlirik Retainer Ring 68 1
41 J62-5 4 B Locking Ring 30 2
42 J62-5 4 ) Locking Ring 35 1
43 J62-5 4 ) Locking Ring 47 1
44 G38-5 % Plugs M12x1. 25 2
45 G51-2 O3l % 0-Ring 75x3. 1 1
46 G51-2 Ozl 0-Ring 85x3. 1 1
I =X FLgt Part Bl 5 & Part z Name #.4.Type (Maker) ¥ # xNote
Index No. | No. Drawing No. Q ty
47 Q81-1 E48¥  Pressure Ring 1. 2x8x30 1
48 Q81-1 Bi#4  Pressure Ring Tx45x70 1
49 718-1 £ 45 Handle Sleeve 1
20 GB308-77 Tk Steel Ball 10 VI b 5




ol GB276-64 i Bearing 101 1
52 GB276-64 -k Bearing 106 1
53 GB276-64 -k Bearing 108 1
o4 GB276-64 Bk Bearing 205 1
95 GB301-64 Bk Bearing 8101 1
26 GB301-64 Bk Bearing 8106 1
o7 GB301-64 -k Bearing 8107 1
58 GB301-64 bk Bearing 8205 1

% 31Unit No:03-1i& % 18 fxFeeding Mechanism % 51Unit No:03-2:& % %1 Feeding Mechanism % 31Unit No:04-1+#%#* 4 ¥ %1 Operating
Mechanism % 51Unit No:04-11% 8% {% 4% £ Operating Mechanism % 51Unit No:04-14%##¥ i %4z Operating Mechanism % 51Unit No:04-2
% # 3 17§84 Operating Mechanism % 31Unit No:04-24% ¥ i¥ % 4£Operating Mechanism 7% 31Unit No:04-24%#* 3% 1% #% 1 Operating
Mechanism

I8 =& FL e Part Bl 5L & Part z Name H.4 (Maker) #"E # xNote
Index No. | No. Drawing No. Type Q ty




:rNote

#

Q ty

#4Type (Maker)

Z Name

& Part

E]%};U

Drawing No.

FLegPart

No.

I8 =X

Index No.




1 43013A kK B Bearing Sleeve 1
2 430164 £ Handle Wheel 1
3 43017A Pk Bearing Sleeve 1
4 430184 3| B 45 Indexing Dial Metric System 1
4 53018A ¥ R Indexing Dial British System 1
5] 43019 B E Bearing Sleeve 1
6 43020 ¥ 8% Worm Wheel 1
7 43021A i E Cover 1
8 43318 i 4 Pins 2
9 43319A i s Handles 2
10 43320 ¥ 8% Worm Wheel 1
11 43321 . Dog 1
12 43324 EF Sleeve 1
13 43325 # Gear 1
14 43326 # Gear 1
15 43327 B Pipe Clamp 1
16 43328 7l Sub-Scale Metric System 1
16' 43328A &l ° Sub-Scale British System 1
17 43329 ¥ Sleeve 1
18 43330A 2E Drive-Pipe 1
19 43331 i $- i Shaft 1
20 43332 %% ph Shaft 1
21 43333 i Bumping Pin 1
I =X FLekPart Bl 5 & Part Z Name ##Type (Maker) #wE # :xNote
Index No. | No. Drawing No. Q ty




22 43334 o 1% Worm 1
23 43337 gz Knob 1
24 43338 ®ARBEE  Teeth Clutch 1
25 43339 ®ARBEE  Teeth Clutch 1
26 43340 = Sleeve 1
27 43343 i Push Sleeve 1
28 43344 o Pin 1
29 43345 LR 1 Nut 1
30 43346 S Spring 1
31 43350 LAt Nut 1
32 433514 EF Sleeve 1
33 433524 SRS Screw 1
34 42801A £ Mark Plate 1
35 J14-5 L1t Nut M18x1. 5 1
36 J21-6 ZEF Countersunk Head Screws M3x6 1
37 J21-8 L Screws M5x12 4
38 J21-8 SRS Screws M5x18 1
39 J21-8 NS Screws M6x12 2
40 J21-8 RS Screws M8x20 5
41 J21-9 VRN Screws M6x16 4
42 J21-9 VRN Screw M8x45 1
43 J22-4 ks Screws M6x10 1
44 J22-6 SRS Screws M6x10 2
I =X FLekPart Bl 5 & Part Z Name ##Type (Maker) #wE # :xNote
Index No. | No. Drawing No. Q ty




45 J27-9 EVEES Screws M5x8 2
46 J31-1 KR4 Flat Keys Ax4x12 2
A7 J31-1 % Flat Key 8x7x35 1
43 J41-1 Flea s Round Taper Pin 3x16 1
49 J44-2 Rl ad Cylindrical Pin A8x25 1
50 762-2 CAlirik Retainer Ring 17 1
ol 762-2 CAlirik Retainer Ring 20 1
92 762-2 CAlirsk Retainer Ring 925 1
23 762-3 CAlirsk Retainer Ring 35 1
54 762-3 Caldrk Retainer Ring 40 9
55 762-3 Calirm Retainer Ring 55 9
56 (G38-5 % Plug M12x1. 25 1
57 G51-2 Ok 0-Ring 210x5. 7 1
o8 Q81-1 @‘fﬁﬁﬁ’;‘ Pressure Spring 0. bxbx10 1
59 Q81-1 @‘fﬁﬁ% Pressure Spring 1. 2x8x25 1
60 R71-1 b 0il Cup 6 1
61 718-1 +1m Handle Wheel M12 2
62 GB276-64 LS Bearing 106 2
63 GB276-64 ik Bearing 7000106 1
64 GB276-64 bk Bearing 7000110 2
65 GB276-64 Pk Bearing 7000111 1
66 GB276-64 Pk Bearings 116 2
67 GB276-64 LIRS Bearing 203 1
I =X L5 Part Bl i z Name ¥ (Maker) #wE % zxNote
Index No. | No. Drawing No. Part Type Qt




68 -
GB308-77 IR Steel Ball 5 VI b 1
69 -
GB308-77 IR Steel Ball 10 VI b 1
70 @
GB308-77 I Steel Ball 12 VI b 33
=
= ' o = ~ % s
A TYAYE) BN SN
Q) @aHof @0 {e)) Q-
= o o « 5 8 -
b ] o B . om o % = ‘h
/!
- -___-—"_- fw" A— — {,.
- b e i T p— = v e
v - 5 e - = ~
S pranTy . P
S—== e - % o
- o P i - E A '.ﬂr'.r‘rf.ruq" g E -
o G PN, T8, 7.1 - e
L AN o oL AR, e R B’ N - 0
— s ¥ o - ’ ::__”"_, "" B P T — 1“\.; "‘_ J -
o £ - - - m“f‘ 2 F ™ \ ﬂ :( \.'I Ilfr.\l
-l k v e "_-r; "l: o Wl | ,i-. = '\?-JJ’
o0 (4= b3 = o
= " - - e ; LY ﬁ a E -
£
I =X gt Part Bl 5 & Part z Name #4Type (Maker) e # xNote
Index No. | No. Drawing No. Q ty




1 44011 R Valve Body 1
2 440124 % Bushing 1
3 44013 EF Sleeve 1
4 44022 £ Seal Cover 1
d 44025 AR Bearing Seat 1
6 44301 R Valve Core 1
7 44302 o Pin 1
8 44303 LN Valve Core 1
9 44304 * i Gear 1
10 44305 ® Gear 1
11 44308 B Shaft 1
12 44309A ¥ Quill 1
13 44318 W Back Plate 1
14 44322 R Kpob 1
15 44324 R Kpob 1
16 44325 3 Plug 2
17 J21-6 HELL Countersunk Screw M5x10 1
18 J21-8 CHNES Screws Mdx12 4
19 J21-8 RS Screws M5x12 3
20 J21-9 VRN Screws M6x55 2
21 J22-9 VRN Screws M8x20 2
22 J22-9 L Screws M8x25 2
23 J31-1 FFIF4  Flat Key 5x5x10 1
I =X FLekPart Bl 5 & Part Z Name ##Type (Maker) #wE # :xNote
Index No. | No. Drawing No. Q ty




24 J44-1 Msd Cylindrical Pin 4x16 1
25 J44-1 s Cylindrical Pins 4x18 2
26 J62-2 C 33rk Retainer Ring 16 1
27 J62-2 C Aark Retainer Ring 25 3
28 J62-3 C 33rk Retainer Ring 20 9
29 762-3 C 3l4r2k Retainer Ring 32 1
30 762-3 C 3l4r2k Retainer Ring 40 2
31 762-3 C Aldcik Retainer Ring 47 1
32 764-1 C Aldcik Retainer Ring B20 1
33 G51-2 0 4% 0-Ring 60x3. 1 1
34 Q56-1 =5 Plugs 4 24
35 Q56-1 EE Plugs 6 6
36 Q81-1 B SEE LR Pressure Spring 1x6x22 2
37 GB304-64 &4 ¥ Steel Balls 6 VI b 2
38 GB276-64 bk Bearing 105 1
39 GB276-64 Pk Bearing 106 1
40 GB276-64 Pk Bearing 201 1
I =& FLgx Part Bl 5 & Part Z Name . (Maker) i # txNote
Index No. | No. Drawing No. Type Q ty




\.\‘l‘ \
\ S )
\.‘\“
p— - a— AW\ ¢ —_—— -\\_\
W 0-OHD- -
\ Y o\ ®
\ e A\Lsg o & =\
'\"\‘x
kY
. 1
BIEN FL5 Part Bl 5 & Part z Name H+¥Type (Maker) wE # :xNote
Index No. | No. Drawing No. Q ty




1 44014 EF Sleeve 1
2 44015 LR Supporting Bracket 1
3 44020 iR Valve Body 1
4 44021 #hE Bushing 1
5 44023A BE Cover 1
6 44024 PaE; Bearing Sleeve 1
7 44307 ki Handle 1
8 44316 W Valve Core 1
9 44317 W Sleeve 1
10 44319 W Joint Rod 1
11 44320 %5 Plug 1
12 44321 2 F Sleeves 2
13 44323 P45 Link 1
14 44326 bR Plug 1
15 44327 # 5 Pad 1
16 J21-9 VRS Screws M6x55 1
17 J21-9 VEES Screws M8x16 2
18 J41-1 F 48 Cylindrical Pins 5%30 4
19 J44-1 W44 Cylindrical Pin Hard 5x14 1
20 J44-1 Pl gd Cylindrical Pin Hard 5x20 1
21 762-2 CA 3k Retainer Ring 18 9
22 762-2 Caldr 2k Retainer Ring 30 1
23 762-3 Caldr 2k Retainer Ring 35 2
I =X FLekPart Bl 5 & Part Z Name ##Type (Maker) #wE # :xNote
Index No. | No. Drawing No. Q ty




24 056-1 %5 Plugs 6 9
25 056-1 %5 Plug 8 1
26 081-1 R4#%¥  Pressure Spring 1. 2x8x26 1
27 081-1 B48¥  Pressure Spring 2x25x70 1
28 SZSG52-3 3 Sealing Washer 14 1
29 S75Q94-2 #9 Mark Plate B22 1
30 718-1 < s Handle Ball M8 1
31 GB276-64 bk Bearing 106 1
32 GB308-77 4 3f Steel Ball 10 VI b 1
BIAEN FLgx Part Bl 5 & Part Z Name #.+: (Maker) i # zxNote
Index No. | No. Drawing No. Type Q ty




% 51Unit No:04-34% 4% i¥ % £ Operating Mechanism




w 8 N\ _F
Ee— WY N
ol s - \ &y Y .
\ )ﬁ:‘#‘ 1 :"""n it |I R : )
H\ ra— e Il'x' rr! 3 A ; I'.“ \;‘.:-

3%\".
t-;;. : .I"l.. Loy E a
© =
s fo B e — '\
i G \ )@ P)
e P
B =
—
o™
o
Q)00 - P——1—= >0l YeN) 6-®
e F - L-"-' a; A o -_ J] I"r -
o2 u ) =4
[5Y] —

% 51Unit No:04-3 4+ 4% i 4% 4 Operating Mechanism % 51Unit No:04-34 3% i¥ #% £ Operating Mechanism % 5/Unit No:04-34 4% i¥ #% 1 Operating Mechanism

I = HLEE Part B 5 % Part ¢ Name 1t Type (Maker) #2 #% :xNote
Index No. | No. Drawing No. Q ty

1 44016 AR 0il Distributor 1




2 44017 L Upper Part Of Pump Body 1
3 44018 # b & Pump Body 1
4 44019 T kA Lower Part Of Pump Body 1
5 44026 LR Plug 1
6 44310 ¥ Sleeves 2
7 44311 * i Gear 1
8 44312 * i Gear 1
9 44313 Bk Joint Sleeve 1
10 44314 RE Valve Core 1
11 44315 b33 Screw Plug 1
12 44329A E 5 Screw Plug 1
13 44801 Pk Shaft Sleeves 3
14 44802 % Shaft Sleeve 1
15 44901A B Draining 0il Pipe 1
16 J21-8 L Screws M5x18 4
17 J21-9 L Screws M6x35 2
18 J21-9 L Screws M6x50 2
19 J31-1 FER 4t Flat Keys 3dix3x12 2
20 J44-1 =] Cylindrical Pins 8x45 2
21 (38-2 B Screw Plug M12x1. 25 1
22 G38-4 % 0il Plug M14x1.5

23 G51-2 Oz 0-Ring 13x1. 9 2
I = FLgt Part Bl 5 & Part z Name #+#Type (Maker) g # zxNote
Index No. | No. Drawing No. Qt
24 G51-2 O] % 0-Ring 45x3. 1 1




25 G51-2 O] 0-Ring 55x3. 1 1
26 S78G43-2 b g Filter Screen M42x1. 5 1
27 S75652-3 A Seal Washer 12 1
28 S75652-3 A Seal Washer 14 2
29 SZSG91-1 PR Pipe Joints 10 2
30 S7SG91-2 3 Gaskets 10 2
31 Q56-1 R Plug 6 2
32 Q56-1 R Plug 8 1
33 081-1 E 5 Pressure Spring 2x12x60 1
b e Part Bl 5 & Part z Name #.+ (Maker) ¥ # zxNote
Index No. | No. Drawing No. Type Q ty




% 51Unit No:04-448 3 iF 4% 1 Operating Mechanism




% 51Unit No:04-4 4% 4% i¥ 4% 4 Operating Mechanism % 51Unit No:04-44# 3% 1% #% £ Operating Mechanism % 5/Unit No:04-44# 4% i¥ #% 1 Operating Mechanism

= A+ 5LPart 5 & Part % Name 2.4 Type (Maker) #¥ | #:xNote
Index No. | No. Drawing No. Q ty
1 44950 W 0il Pipe 1
2 44951 W 0il Pipe 1
3 44952 g 0il Pipe 1
4 44953 g 0il Pipe 1
5 44954 g 0il Pipe 1
6 44955 g 0il Pipe 1
7 44956 i E 0il Pipe 1
8 44957 i E 0il Pipe 1
9 44958 g 0il Pipe 1
10 44959 g 0il Pipe 1
11 44960 g 0il Pipe 1
12 44961 g 0il Pipe 1
13 44962 g 0il Pipe 1
14 44963 R 0il Pipe 1
15 44964 W 0il Pipe 1
16 44965 g 0il Pipe 1
17 44966 g 0il Pipe 1
18 44967 g 0il Pipe 1
19 44968 g 0il Pipe 1
20 44969 R 0il Pipe 1
21 44970 W 0il Pipe 1
22 44971 g 0il Pipe 1
23 44972 g 0il Pipe 1




I =X FLgtPart Bl 5 & Part z Name #.4Type (Maker) #wE # :xNote
Index No. | No. Drawing No. Q ty
24 44973 g 0il Pipe 1
25 44974 g 0il Pipe 1
26 G51-2 Oz % 0-Ring 9x1. 9 41
21 G51-2 Ok 0-Ring 11x1. 9 2
28 G51-2 Oz 0-Ring 13x1. 9 5
29 SZSG91-1 PR Pipe Joints 6 41
30 S7SG691-1 B ARER Pipe Joints 8 2
31 S7SG91-1 B ARER Pipe Joints 10 5
32 S7SG91-2 3 Gaskets 6 41
33 S7SG91-2 3 Gaskets 8 2
34 S7SG91-2 EX Gaskets 10 5




I8 =X
Index No.

ek Part
No.

5

Drawing No.

& Part

Z Name

Type

45 (Maker)

# 3xNote

% 31Unit No:05-17% A& 4 Bf # #Hydraulic and clamping mechanism




b

I =X FLgt Part Bl 5 & Part z Name #.4Type (Maker) #wE # :xNote
Index No. | No. Drawing No. Q ty

1 45018 i ﬁ‘;{ﬁ Cover Plate For 0il Pump 1

2 45019 i R Al Body OF OIL PUMP 1




3 45020 ®d X Body OF OIL PUMP 1
4 45021 b R Al Body OF OIL PUMP 1
5 45022A A RARL Seat Of 0il Pump 1
6 45023 R Cover 1
7 45309 s Shafts 2
8 45310 # i Shaft 1
9 45311 Btz Joint Sleeve 1
10 45313 # b Small Shaft 1
11 45314 EF Sleeve 1
12 45315 ) Washers 4
13 45316 * i Gears 2
14 45317 WAt E Gentring Sleeve 1
15 45326A #eF Joint Sleeve 1
16 45904 % &t Bl Seal Ring 1
17 J11-2 LRt Nuts M10 4
18 J21-1 RS Bolt M8x45 2
19 J21-1 RS Bolt M8x65 2
20 J21-6 BZEF Countersunk Head Screws M6x12 4
21 J22-9 VRN Screws M16x1. 5x16 2
22 J23-1 5 Studs M10x60 4
23 J31-1 FFFE  Flat Key Adix4x8 1
I =X FLgt Part Bl 5 & Part Z Name #.4.Type (Maker) e # xNote
Index No. | No. Drawing No. Q ty
24 J31-1 KR4 Flat Keys 4dix4x10 2
25 J44-1 s Cylindrical Pins Hard 8x40 2




26 J54-1 W5 AE Spring Washers 8 4
27 JH4-1 S5 A E Spring Washers 10 4
28 G38-3 % Plug 7Z1/8” (3.175mm) 1
29 G38-4 % Oil Plug M16x1.5 4
30 G51-2 OZ] % 0-Ring 20x2. 4 2
31 G51-2 OZ] % 0-Ring 35x3. 1 1
32 G51-2 0% % 0-Ring 140x5. 7 1
33 G51-4 b 3t 0il Seal 30x50 (Set) 1
34 S78652-3 L Sealing Washers 16 4
35 Q56-1 EE Plugs 6 2
36 Q81-1 B gl Pressure Spring 2x12x50 2
37 GB308-77 &4 ¥ Steel Ball 11 VI b 4
38 Pk Bearing 941/15 (Non-Standard) 4
39 Y802-4 wb§ i Electric Motor (N=0. 75Kw) 1
% 31Unit No:05-1:4 R4 "f # #Hydraulic and clamping mechanism

g =X #L5: Part 5 & Part ¢ Name A (Maker) #wE # zxNote
Index No. | No. Drawing No. Type Qt




% 31Unit No:05-2:% &4 ?T? # #Hydraulic and clamping mechanism

e =) MH
b . Wb W 1'_ !’ I
—
v — o "
— L LR T g - y’
o A
¢ —
i, _— "
L SR . - Pt o —
d— —-'—"_'..—'_,-- {nn.m - 8 3 ; -‘ b -
4 A i i e 4 e L — - —
-t = ' o e k. .
i ] = & — I
| o ’ @ =
R e b . e —r
— T —— e T N b [ Y I ey g
R e ™ Winalbbi il s 1 gt
'..i'"‘r.ar_..-r" - = = =
- ~ : S < v
i .o & . : L : ==
a iy & [- -] : o E
& &
r ¥y OB Y W Y
E i fr
[¥=]
ir 5
p = PN
= #L 8 Part Bl 5 5 Part ¢ Name #4Type (Maker) i % xNote
Index No. | No. Drawing No. Q ty




1 451011A ahE 0il Distributor Body 1
2 4510124 W% Valves Bushes 2
3 4510134 R’ E Bottom Covers 2
4 4513014 4 Valve Rods 2
5 4513024 Pl Support Plate 1
6 451303A Ve Screws 2
7 4518014 & Pins 2
8 4519014 ES Gaskets 2
9 J21-8 e Screws( 4%) M4x10 2
10 J21-8 VRS Screws M5x16 4
11 J44-1 W44 Cylindrical Pins 4x12 2
12 G38-4 b % Oil Plug M14x1.5 2
13 S78G52-3 # Sealing Washers 14 2
14 S75Q94-2 s Mark Plate 1
15 056-1 453 Plugs 4 2
16 Q56-1 %5 Plugs 6 21
17 Q81-1 @‘{ﬁﬁ% Pressure Springs 1x8x40 2

% 31Unit No:05-2:% &4 Bf # #Hydraulic and clamping mechanism




I8 =X
Index No.

FLgtPart
No.

5

Drawing No.

& Part

Z Name

Type

45 (Maker)

# zxNote

% 31Unit No:05-3:% /&4 Bf # #Hydraulic and clamping mechanism




IF =X FL8 Part Bl 5 & Part z Name 2% Type (Maker) # zxNote
Index No. | No. Drawing No.

1 45324A A Back Plate

2 45951 b F 0il Pipes




3 45952 W 0il Pipes 2
4 45953 W E 0il Pipes 2
5 45956 t Drive-Pipes (White & &) 2
6 45957A g 0il Pipe 1
7 459584 b 0il Pipe 1
8 J21-4 Ve Screws M6x10 3
9 J51-1 I 3 ) Finishing Washers 6 3
10 G51-2 Oz % 0-Ring Tx1. 9 2
11 G51-2 Oz 0-Ring 9x1. 9 4
12 G51-2 (O5\F: 4 0-Ring 11x1. 9 12
13 S7SG91-1 R Pipe Joints 4 2
14 SZSG91-1 ] Pipe Joints 6 4
15 SZSG91-1 R Pipe Joints 8 12
16 S7SG91-2 HER Gaskets 4 2
17 S7SG91-2 HER Gaskets 6 4
18 S7SG91-2 FER Gaskets 8 12
19 A62-8 RAEE Nylon Pipes 4x3 (L=250mm) 2
% 31Unit No:05-3: R4 "f # #Hydraulic and clamping mechanism

BN FLeg Part Bl 5 & Part ¢ Name A (Maker) #wE # zxNote
Index No. | No. Drawing No. Type Q ty




% 31Unit No:05-4:4 R4 ﬁf # #Hydraulic and clamping mechanism

15
L T ‘
8 ~4 22
15 .
I Amdh &
L™ C k = B ! 2,?
A "'f,:\ : ‘ 14
0 & 16
" e o - AS 7
AN L |
8 Jioz >~ s
5 23 I‘/ ~ £l b a '::_ E
O 7. 8 e 18
1‘\1 1:-'\ ) t L) e gt ““"'h\_‘ b=
(&) . o N2 AP =, 18
W ¢ 23 * AN T
R /[ /A M CH
T M Gy W - £ -
i e 10 . 3 (/0 7 28,, S
ot 26
» ¢ 6 B\\" 25 (BN - 20
27 > 1 10 \ g% d . W
& R 5 Vi I& S
1 6 15\-' L LGy fl o,
- | e
% O Wo
18 J/ 24 19 : 2
-
T
IF = FL8E Part Bl 5 & Part z Name 2% Type (Maker) #wE # zxNote
Index No. | No. Drawing No. Q ty
1 450114 ks Brake Bracket 1
2 45012 R A 011 Cylinder 1




3 45013 EF Sleeve 1
4 45014 )5 Wedges 2
5] 45301 2 5 Supporting Shafts 2
6 45302 s Screws 4
7 45303 O A Clamp Block 1
8 45304 ESS Bearers 2
9 45305 RES Ejector Block 1
10 45306 i Piston 1
11 45307 B Push Block 1
12 45318 e Strain Block 1
13 45319 3 Gasket 1
14 453217 EN Gaskets 2
15 45325 £ Washers 2
16 45901 W Back Plates 2
17 J21-1 SRES Bolt M10x60 1
18 J21-1 RS Bolt M10x65 5
19 J21-6 HEFIT A Countersunk Head Screws M6x16 2
20 J21-9 VRN Screws M6x16 4
21 J21-9 VRN Screw M8x16 1
22 J22-9 L Screws M16x1. 5x50 2
23 762-3 C A4k Retainer Rings 60 9
b #L 5 Part Bl5 & Part Z Name .4 (Maker) ¥ # zxNote
Index No. | No. Drawing No. Type Q ty
24 J64-1 EN Snap Rings B32 2
25 G51-2 O] % 0-Ring 20x2. 4 2




26 G51-2 Oz 0-Ring 60x5. 7 1
21 GB66 5 42(4%) Screw Zinc M4x10 2
28 S7SQ32-1 b Rhombic Block 48 1

29 GB276-64 ik Bearings 305 2

% 31Unit No:05-4:4 R4 "f # #Hydraulic and clamping mechanism

g =X FLeg Part 5 & Part Z Name H# (Maker) #wE # zxNote
Index No. | No. Drawing No. Type Qt




% 51Unit No:06-12 $h-T =% 1 Spindle and its balancing mechanism

o — .
-
T R < P,
e —— ‘_ﬂﬂ}
Ve —F L i
= = &~
P A ?‘:1“!' ﬁ\q,‘ T r—————,
Y & i
2w 8 2 "
- ‘\ e .
2 AR AT
T = L { 1 ALY |
v N N\ VS Y\ @
e e
— r~ n ®w ® 2
= e = — b
-  — AN = PN
i W | \
/T —— 8, . '
. o £ S X
\ = -~ =
& . - o
I8 =X ek Part Bl 5 & Part # Name #+#Type (Maker) #wE # zxNote
Index No. | No. Drawing No. Q ty




1 46011 #*%F  Guiding Sleeve

2 46301 e Spindle

2" 46301B 2 Spindle (MORSE TAPER:#4)
2 56301 2 g Spindle

2" 56301B i fh Spindle (MORSE TAPER:#5)
3 46302 L) Washer

4 46304 iAfhEF Quill

4 46304B AfhEF Quill

5 46305 3 Cover

6 46306 L) Washer

7 46307 LRt Nuts

8 56321B R Adjusting Pad

9 563929B Calirm Retainer Ring

10 569028 w417k Seal Ring

11 J21-9 VRN Screws M8x20

1 J21-8 L Screws M8x16

12 R71-1 1 0il Cup 6

13 GB276-64 LS Bearings D108 (For TPR-C1250)
14 GB285-64 ik Bearing 3182113 (For TPR-C1600)
15 GB301-64 Pk Bearing D8108

16 GB301-64 Pk Bearing D8112

% 51Unit No:06-12 $b-T =% 4 Spindle and its balancing mechanism




I8 =X
Index No.

FLgtPart
No.

5

Drawing No.

& Part

Z Name

Type

45 (Maker)

# zxNote

% 31Unit No:06-22 #h-T fi=4% £ Spindle and its balancing mechanism




24
i
29 27
r
1
Y,

e ce e ol (- o <
R S AN ¥ e & <
L < g - (]
"‘ { TN : \ -t n -
o N Yy N
e ’:g 5 95
; 4
®_: ,{f - ) -
4 o 7 o
¢ L / / i
o
“\% = // ©
8«5 -
- 4
I8 =X FLgt Part Bl 5 & Part z Name H+¥Type (Maker) #wE # zxNote
Index No. | No. Drawing No. Q ty
1 46012 LiFH Support 1
2 46013 s B Support Bracket 1




3 46308 EF Sleeve 1
4 46309 S5 Spring 1
5 46310 ¥ Quill 1
6 46311 AR Supporting Bracket 1
7 46312 BR Eau Adjustable Lead screw 1
8 46313 LR 1% Screw Bracket 1
9 46314 i Chain Wheel 1
10 46315 &2l Pins 2
11 46316 i Cam 1
12 46317 i Shaft 1
13 46318 Pk Shaft Sleeve 1
14 J21-8 VRN Screws M6x10 1
15 J21-9 VRN Screws M8x20 4
16 J21-9 L Screw M8x55 1
17 J22-4 SRES Screws M6x8 1
18 J22-4 RS Screws M6x12 2
19 J22-6 RS Screws M8x30 1
20 J44-1 s Cylindrical Pin 36 1
21 J44-1 Rl gl Cylindrical Pins 4x10 3
22 J44-1 R g Cylindrical Pin 10h8x35 1
23 J44-9 B Spilt Pins 1. 5x12 2
I =X FLgt Part Bl 5 & Part Z Name #.4.Type (Maker) e # xNote
Index No. | No. Drawing No. Q ty
24 J51-1 4 [ Washers 4 4
25 J51-1 4 8] Washer 6 1




26 762-2 Caldr 2k Retainer Ring 25 1

27 762-3 Caldr 2k Retainer Ring 26 2

28 762-3 CAlirik Retainer Ring 47 1

29 GB276-64 i Bearing 100 1

30 GBW76-64 b Bearings 7000105 2

31 A13-1 5 Chain T=12.7 (L=647. Tm) 1

% 31Unit No:06-22 #h-T fi=4% £ Spindle and its balancing mechanism

IE = L giPart W5 & Part . Name 4t (Maker) g # :xNote
Index No. | No. Drawing No. Type Qt




o
-y pass 2
- b f".ll‘ w =
> /0] A i
= V\Y & ® ‘5% {}i\m ——
L f"' ‘.E f-|i.é "*I.

1
6
[
¥
14 :
5 T
e!'--f -
“

o - - ) b
7 = F55 Part Bl % Part 2 Name 4. Type (Maker) T % 7xNote
Index No. | No. Drawing No. Q ty
1 470124 =8 Inner Column 1




2 A7013A L Outer Column 1
3 AT7014A R Shell 1
4 AT030A +E Cover 1
5 47305 3 Cover 1
6 47313 F Cover 1
7 47320 ¥ Sleeves 2
8 J21-1 VEES Bolts M16x50 5
9 J21-1 VEES Bolts M30x110 6
10 J21-4 L Screws M6x10 4
11 J21-8 S Screws M4x6 1
12 J21-9 SRS Screws M8x35 5
13 J44-2 P4 Cylindrical Pins A10x40 2
14 J44-2 Msd Cylindrical Pin B10x40 1
15 (38-2 B Screw Plug M16x1.5 2
16 G51-2 Oz % 0-Ring 52x3. 5 1
17 R51-2-91 wiRE Cover Of 0il Level B32 1
18 R51-3-92 ¥ Curtain Plate 32 1
19 S78652-3 L) Sealing Washer 16 1
20 SZSQT75-1 ~ B Separator Brackets 24
21 S7SQ75-2 B Rollers 24

% 31Unit No:07—1)%*"+j_ﬁ§f§Column mechanism % 31Unit No:07—2%$+1ﬁﬁf#Column mechanism % 31Unit No:07—3)%*"1‘j_ﬁﬁq‘§Column mechanism
% 51Unit No:07-4A% 42454 Column mechanism % 5/Unit No:07-5:4 #r Cooling device 5/Unit No:07-5:4 4~ Cooling device’ 51Unit
No:OS—l*&jfﬁﬁf#Arm mechanism % 31Unit No:OS—l*@*ﬁﬁﬁArm mechanism % 31Unit No:O8—1*@*#&f§Arm mechanism % 3!1Unit No:08-1
%&jﬁ‘ﬁﬁﬁArm mechanism



BN FL55 Part Bl 5 & Part Z Name H+# (Maker) #wE # xNote
Index No. | No. Drawing No. Type Q ty
A B W
N - /}, .
{ 1 " . wr {
1 R I Ry \
1‘ / d ———— o o
\7/ - . 4.V
’ — - - .
- " : h -
a ': ﬂ . X er—
. '
- . b4 A
ey 0 .
AN HRd 7
p— - AN i 0 F"\ e i
1 & 4 = ...|I| }I } . Q :“3 E
Vo] B/ LY Qe
- - :‘7' -‘” % ifl L ;\ ;
Cj : ;
f'_: wu G o
@ Vi
gy
[T #l | HaL } |
! g /i . L e
Ay By WY Y Wemitaw/ N\ B
X . & \
o N -
~
= #185 Part e % Part ¢ Name #Type (Maker) i # sxNote
Index No. | No. Drawing No. Q ty




1 47015 i Pry Bar 1
2 47017 ¥ Sleeve 1
3 47018 R 0il Cylinder 1
4 47019 s Eccentric Sleeve 1
5 47020 i Capital 1
6 47021 L Bearer 1
7 47301 B Floating Block 1
8 47302 ko & (Upper) Spherical Washer 1
9 47303 TR A (Lower) Spherical Washer 1
10 47306 = 15 Arch Block 1
11 47308 R Piston 1
12 47310 2 IF R Supporting Block 1
13 47311 4= 385 Disc Spring 1
14 47325 £t Nut 1
15 47326 £t Nut 1
16 J21-1 L Bolt M8x40 1
17 J21-1 SRS Bolt M16x20 6
18 J21-8 L Screws M8x25 1
19 J21-9 RS Screws M8x25 4
20 J21-9 VRN Screws M12x30 4
21 J21-9 VRN Screws M12x45 6
22 J44-1 R4 4 Cylindrical Pins 4x10 2
23 G51-2 Oz 0-Ring 30x3. 1 2
BIAEN FLgx Part Bl 5 & Part Z Name #.+: (Maker) i # zxNote
Index No. | No. Drawing No. Type QO ty




24 G51-2 O] 0-Ring 80x5. 7 1
25 S7SQ32-1 ¥ 755, Rhombic Block 120 (SET) 1
26 Q56-1 g Plugs 6 4
21 GB276-64 bk Bearing 2117 1
28 GB301-64 bk Bearing 8117 2
N #L 5 Part Rl 5 & Part ¢ Name 4 (Maker) =i # xNote
Index No. | No. Drawing No. Type Q ty




o Brg. -
o S ToN - ,-'_‘ -
BT R g | o
e a " - - LE=
; e ke .
o { - -

s W
: faaremm
i ] gl

T8 X FLEE Part Bl5 & Part Z.Name

H+¥Type (Maker)
Index No. | No.

Drawing No.

# zxNote




1 47022 % Plug 1
2 47023 Pt Shaft Sleeve 1
3 47026 - Sleeve 1
4 A7031A BRE Splasher 1
5 47037 i Small Shaft 1
6 47309 # a2 ®  Gear Clutch 1
7 47314 # i Gear 1
8 47324 % Washer 1
9 47338A # Gear 1
10 J11-1 97 Nuts M10 4
11 J22-4 Ve Screws M6x16 2
12 J23-1 824 Studs M10x25 4
13 J31-1 gE R4 Flat Key 6x6x20 1
14 J41-1 I 4 Round Taper Pin 4x35 1
15 Jb1-1 I 2, E] Finishing Washers 4 20
16 J54-1 8% % ®  Spring Washers 10 4
17 Q81-1 JiE o Pressure Springs 1. 6x10x35 10
18 GB308-77 Tk Steel Ball 7/16” (11.112mm) 10
19 GB343-82 B A 5 Low Carbon Wire @1 (L=130mm) 1
20 GB276-64 Bk Bearing 204 2
21 Y90L-4 #8852  Electric Motor (N=1. 5Kw) 1
BIAEN FLgx Part Bl 5 & Part Z Name #.¥: (Maker) i # zxNote
Index No. | No. Drawing No. Type Q ty




-2 e WM YTYYTYTTTTYRYN TAVSFFRAVSTENNONNSSRSYY

& SR ) A
- Lh—:—_-‘_ﬁ:’,}wﬁ;mg;ﬂf zuft;:rxxﬂ)fﬂMJJﬂJJ-uJ s
F
w T — Ly
—

N A /D = [\ M\ Y
..x‘, Y/ \®4 ‘?’ﬂ‘. U:\/E .

16

o
p

o B
4-‘ ¥ .-‘ E :.-"!‘" / \ (;\
Yy iw)g W Y
. = 5t ) i 4
" - " j w0 ) e e
TN o L
N #g Part R 5t & Part . Name #.+#:Type (Maker) #wE # :xNote
Index No. | No. Drawing No. Q ty
1 47025 # ) Washer 1
2 47315 # % Gear 1




3 47317 =L e Lead Screw 1
4 47318 bR Bearing Seat 1
5 47319 Lt Nut 1
6 47323 = Washer 1
7 473217 # Gasket 1
8 47328 ¥ Sleeve 1
9 J14-4 HOF LR Round Nut 1
10 J31-1 R et Flat Key 8x7x20 1
1 HFami

J55-1 ] Stop Washer 27 1
12 762-2 Caldrak Retainer Ring 85 1
13 162-3 Calir#k Retainer Ring 70 1
14 G51-2 Ozl % 0-Ring 95x3. 1 1
15 GB276-64 Pk Bearing 206 1
16 GB301-64 LIS Bearing 8207 1
BN FL gt Part Bl 5 & Part Z Name H# (Maker) #"E # zxNote
Index No. | No. Drawing No. Type Q ty




&
I =X FLgtPart Bl 5t & Part Z Name #+#Type (Maker) #"E # zxNote
Index No. | No. Drawing No. Q ty
1 Ay Fixed blade uC-5 2
5 L F AR5k Cross Screw 3/16”*3/8”L 4




3 Wp Hose 3/87*130”L 1
4 7 kS Hex. Screw M6*16L 4
5 AOB-25 v 4r & Cooling Pump 1/8"*150L 1
6 =57 Fitting PT3/8"*PS3/8” 5
7 T Elbow PT3/8"*90° 4
8 g Fitting PT3/8™*PT3/8" 1
9 5 Elbow PT3/87*90° 1
10 |J21-9 s Screws M6x16 3
11 47207A AL Cooling Support 1
12 i Tube 3/87*15"L 1
13 | J51-9 ESi Bearer 4x3.5 1
14 47332A ks Screw 1
15 5 Fitting PT3/8"*PT3/8” 1
16 4 IR Brass valve 3/8” 1
17 FAE R Cooling liquid hose 3/8”*450L 1
18 J41-1 ik Round Taper Pins 3x18 2
19 | z64-3 e CROSS HANDLES 1
BN #L5 Part Bl 5 & Part ¢ Name A (Maker) #wE # zxNote
Index No. | No. Drawing No. Type Q ty




BN AL g Part Bl5 & Part % Name R4 Type (Maker) £ % 3xNote
Index No. | No. Drawing No. Q ty

1 45230 SE& Back Plate 1

2 48011ASB KL Radial Arm (TPR-C1600) 1




3 48012 RE Cover 1
4 48013 LAt Nut 1
5] 48019 R % Pressuring Rings (Bluing) 2
S 48024A R % Pressuring Rings (Electro- Plating) 2
6 48020A R % Pressuring Rings (Bluing) 2
6 480224 B % Pressuring Rings (Electro- Plating) 2
7 48023A HE End Cover 1
8 48301 # i Racks 3
9 48304A it Limit Bar 1
10 48305 L Screw 1
11 48306 ¥ Sleeve 1
12 48307 Bl Washer 1
13 48311 L1t Nut 1
14 48312 4l Limit Pin 1
15 48313 Ho bt Guiding Key 1
16 48315 =L FBE  Cover Of Electric Cabinet (Left) 1
17 48316 T EME  Cover 0f Electric Cabinet (Right) 1
18 483404 = Folding Plates 2
19 483414 30 Cover 1
20 48342A ik Plug Plate 1
21 48803A £ Mark Plate 1
I =X FLgt Part Bl 5 & Part Z Name #.4.Type (Maker) e # xNote
Index No. | No. Drawing No. Q ty
22 48901 E Felt Pads 2
23 48902 i Back Block 1




24 48903 3 Plug 1
25 48910 ZI R s 4 Dust Rings 2
26 48911 RS Felt Pad 1
21 48929ASB RS Seal Pads 2
28 48930ASB EES Seal Pad 1
29 48931ASB EESE Seal Pad 1
30 J11-1 LRt Nuts M6 2
31 J21-4 L Screws M4x5 2
32 J21-4 S Screws M6x10 4
33 J21-6 2 ER LR Countersunk Head Screws 20
34 J21-8 RS Screws M6x25 6
35 J21-8 VRN Screws M8x22 16
36 J21-9 VRN Screws M6x55 2
37 J21-9 L Screws M6x16 2
38 J21-9 SRES Screws M6x20 6
39 J21-9 RS Screws M10x30 4
40 J21-9 RS Screws M12x30 6
41 1224 VRN Screws M6x16 2
42 J41-1 Pl gd Cylindrical Pins 6x25 3
43 J41-2 R4 4 Cylindrical Pin 8x45 1
44 J44-1 RE: ] Cylindrical Pin 2x12 1
I =X FLgt Part Bl 5 & Part Z Name #.4.Type (Maker) e # xNote
Index No. | No. Drawing No. Q ty
45 J44-1 FHgd Cylindrical Pin 4x18 1
46 J51-1 “REBI(#)  Finishing Washers Zinc |6 2




A7 G38-4 bR 0il Plug M12x1. 25

43 G51-2 Ok 0-Ring 35%3. 5

49 GB66 1 (4%) Screw Zinc M3x6

50 R51-2-91 b E Cover Of 0il Level B20

ol R51-3-92 .3 Curtain Plate 20

52 S7SQ93-1 . Name Plate 125%80

53 S7SQ97-1 i B Limit Blocks 50

54 SZSGh2-3 3 Sealing Washer 12

99 Q56-1 %5 Plugs B-20

56 Q81-1 R 4558 5 Pressure Springs 1. 2x12x50

o7 GB308-77 4 3f Steel Balls 10

58 MS-1 PO 4 Gate Lock

b FL5 Part Bl5 & Part Z Name .4 (Maker) £ # zxNote
Index No. | No. Drawing No. Type ty




% 51Unit No:OS—Z*@*ﬁ‘—ﬁ]&Arm clamping mechanism -z 51Unit NOZO8_2*@3¥’I§§’]‘§‘AH’“ clamping mechanism

N HLgLPart Rl 5t & Part % Name A Type (Maker) #E | #3xNote
Index No. | No. Drawing No. Q ty

1 48014A R A 0il Cylinder 1




2 48015 B4 % Support 0f Cylinder 1
3 48016 - Sleeve 1
4 48302 EE Piston 1
5 48303 R H. Pushing Block 1
6 48308 R 15 Clamping Bars 2
7 48309 1 4 Links 4
8 48310 e Back Block 1
9 49301 WE Spring Disc 1
10 J11-1 97 Nuts M16 4
11 J21-1 S Blot M6x12 1
12 J21-1 SRS Bolt M16x75 4
13 J21-6 HEFIT A Countersunk Head Screws M6x16 2
14 J21-9 VRN Screws M8x20 2
15 J21-9 VRN Screws M10x30 4
16 J44-1 P sl Cylindrical Pins Hard 16x40 4
17 J51-1 T3 E (%) Finishing Washer Zinc 6 1
18 J53-1 # % %E  Spherical Washers 16 4
19 J54-1 58§ %1 ] Spring Washer Zinc 6 1
20 J64-1 Bl Snap Rings B32 2
21 G51-2 0 2% 0-Ring 25x2. 4 2
22 G51-2 B 0-Ring 65x3. 1 1
23 S75Q32-1 & 25 Rhombic Block 120 1
BIAEN FLgx Part Bl 5 & Part Z Name #.+: (Maker) i # zxNote
Index No. | No. Drawing No. Type Q ty




% 31Unit No:08-3* A" B i #% - Arm lubricating device

I =% g Part Bl 5L & Part .4 (Maker) ¥ # :xNote
Index No. | No. Drawing No. Type Q ty
1 MO0104009 *H#HSTE Manual pump LT-8(black) 1




% 31Unit No:08-3* A" B i #% - Arm lubricating device
I8 =X et Part Bl 5L & Part z Name 4% (Maker) #E # zxNote
Index No. | No. Drawing No. Type Q ty

% 31Unit No:09-1% % % *tELECTRICAL SYSTEM



% 51Unit No:09-1% % % »tELECTRICAL SYSTEM % 31Unit No:09-1% % % stELECTRICAL SYSTEM % 51Unit No:09-1% % % *tELECTRICAL SYSTEM %
51Unit No:09-2% % % »tELECTRICAL SYSTEM % 31Unit No:09-2% % % stELECTRICAL SYSTEM % 51Unit No:09-2% % s *tELECTRICAL SYSTEM %

% 51

Unit No:09-3% % % *tELECTRICAL SYSTEM % 31Unit No:09-3% % % 3tELECTRICAL SYSTEM % 31Unit No:09-3% %+ *tELECTRICAL SYSTEM % 3l
Unit No:09-4% % % stELECTRICAL SYSTEM % 31Unit No:09-4% % s« 5tELECTRICAL SYSTEM % 31Unit No:09-4% % % *tELECTRICAL SYSTEM

T8 =X
Index

gk Part No.

Bl %.Drawing
No.

& Part

z.Name

H+¥Type (Maker)

i
Q ty

% :xNote




=z
o

1 49311 SN SHIFTING FORK 1 gq'gogéglzso
2 141-1 s CYLINDRICAL PIN 3+20 1| ¥ecizso
3 S2Q91-8 A MARK PLATE B62-YAL 1

4 S2Q91-8 A MARK PLATE B62-YA2 1

5 MFJ1-3 TR AR ELFCTROMAGNETIC IRONS 2

6 121-8 19 4 SCREWS ZINC M4*12 3 | ¥seisso
7 NFB A SRR Circuit Switch 3P. (Amperage by regional) 1

8 MS1 TEENE Magnetic Contact CN25 110V 1 only for C2500
8A MS1 TR Magnetic Contact CN18 110V 1 OCT%'O':)O’::HSO
9 MS2 TEEE Magnetic Contact CN18 110V 1 only for C2500
9A MS2 TRENE Magnetic Contact CN11 3alb 110V 1| s
10 MS3 TR E Magnetic Contact CN18 110V 1 only for C2500
10A MS3 TRENE Magnetic Contact CN11 3alb 110V 1| oY eisso
11 MS4 TR R Magnetic Contact CN11 3alb 110V 1

12 MS5 TR R Magnetic Contact CN11 3alb 110V 1

13 MS6 TREEE Magnetic Contact CN11 3alb 110V 1

14 oL1 el ¥ Terminal relay RHN-80Kz 23~32A (for 200~230V) 1 only for C2500
14A OoL1 el ¥ Terminal relay RHN-80Kz 17~25A (for 380~460V) 1 only for C2500
14B oL1 T E Terminal relay RH18/15(for 220~240V) 1| oY eisso
1ac  jou ff#LE  Terminal relay RH18/10M (for 380-480V) 1| Ciocrzso
15 oL2 e ® Terminal relay RHN-18 16~32A(for 200~230V) 1 only for C2500
15A OoL2 R A S Terminal relay RHN-18 8.5~12.5A(for 380~460V) 1 only for C2500
15B oL2 et Terminal relay RH18/7(for 220~240V) 1 only for

C1600,C1250




BN #leiPart No. | Bl5.Drawing | & Part z Name .4 Type (Maker) #wE # zxNote
Index No. Q ty
No.
"y . ly f
15C OoL2 el ¥ Terminal relay RH18/4M(for 380~480V) 1 Ocqgoci 231250
16 OoL3 el ® Terminal relay RHN-10K 3.5~5A(for 200~230V) 1 only for C2500
16A OL3 4 $‘ S Terminal relay RHN-10K 1.4~2.1A(for 380~460V) 1 only for C2500
e . ly f
16B oL3 el ® Terminal relay RH18/4(220~240V) 1 Ocqgoci 231250
g i _ only for
16C OoL3 R A S Terminal relay RH18/1.7M(for 380~480V) 1 C1600,C1250
17 PT BPRE Transformer 500VA 1 only for C2500
2R R only for
17A PT RRE Transformer 250VA 1 C1600,C1250
18 Fu M 56 Fuse block By regional 2
19 FU [ Fuse By regional 2
20 KT1 BT R Timer Relay CN11 3alb 110V+LA3DRO 1 0.1~3 sec.
21 KT2 HERET R Timer Relay CN11 3alb 110V+LA3DRO 1 0.1~3 sec.
22 KT3 Pl T B Timer Relay CN11 3alb 110V+LA2DT2 1 0.1~3 sec.
23 R Terminal block 4p 50A 1 only for C2500
24 Rk Terminal block Ta020*40P 1 only for C2500
¥ 3 ; only for
24A R Terminal block Ta020*45P 1 C1600,C1250
25 SQ1alb w & F A Travel Switch X2 2 only for C2500
R ; ) only for
25A SQlalb © & F Travel Switch HZz4-22 1 C1600,C1250
26 B Metal plate 3t*700*480 1 only for C2500
26A HiF Metal plate 3t-670*320 1| onlyfor

C1600,C1250




BN #18 Part No. | Bl5.Drawing | & Part Z Name 1 (Maker) # :xNote
Index No.

No Type

G
< Ik




15 L 15

-l-"‘: ‘\\ 14
{A*‘ 25 i ~
22w
21
20 ‘”-.')". =
e
1]
s |

SN #15.Part No. Bl 5. Drawing z.Name A+ Type (Maker) i # zxNote
Index No. Q0 ty

No.

1 e

SB4~SB7

PUSH BUTTON

ZB4BA2+7ZB4-BZ105




2 49805ASB i MARK PLATE 1
3 49014ASB g F COVER OF BUTTON BOX 1
4 J51-1 L AE 43 FINISHING WASHER ZINC 1
5 354-1 Wi AEI( #)  SPRING WASHER ZINC 3 1
6 J21-4 e (&) SCREW ZINC M3*16 1
7 49901ASB A INSULATION COVERING 1
8 121-6 MEEiET( #)  COUNTERSUNK SCREW ZINC | M4*8 2
9 S,Q91-8 1% MARK PLATE 42-SB6 1
10 S$:Q91-8 1 MARK PLATE 42-SB7 1
11 322-4 e (&) SCREW M4*6 1
12 49012ASB P g PUSH BUTTON BOX 1
13 121-4 e (&) SCREW ZINC M5*8 3
14 $,Q91-8 L MARK PLATE 611-XT1 1
15 49312 ¥ COVER 1
16 49313 B PIPE CLAMP 1
17 121-4 e (&) SCREW ZINC M5*12 1
18 354-1 B AEI( #)  SPRING WASHER ZINC 5 5
19 J51-1 L AE 5 FINISHING WASHER ZINC 5
20 JX3-0505 HAL WIRING HOLDER 2
21 SZSD83-1 TS SUPPORTS OF WIRE SIZE 2
22 321-8 I ET( #)  SCREW ZINC M3*16 4
23 A-L301C 1 g WORK LAMP A-L301C 1
I = g5 Part No. Bl 5 Drawing & Part z Name ##Type (Maker) e # zxNote
Index No. Q ty
No.

24 * 2EE SAFETY BULB 24V, 20W 1




25 Mj2-1704 1e L B LIMITE SWITCHES Mj2-1704 2

26 121-8 e (&) SCREW ZINC M4*25 4

21 121-8 e (&) SCREW ZINC M5*16 4

28 S$,Q91-8 L MARK PLATE B44-SQ3 1

29 S$,Q91-8 1% MARK PLATE B44-SQ2 1

30 49302 AR ADJUSTING DISKS 2

31 ¥ COVER 1

32 T CONTROL BOX 1 | only for c2500
3 o CONTROL BOX 1 ?:T%/szo,rcmoo
33 B3 Zg kI ReRR Push Button YK22 D110V green 1

34 SS1 EERM Slection switch YK22D1A1B 1

35 s SCREW M5*12 4

36 sB1 7 & E-STOP XB4-BS542 1

37 SS2 EERM Slection switch ZB4BD3+ZB4-BZ104 1

38 SB2 b PUSH BUTTON ZB4-BA1+ZB4-BZ102 1

39 AVK16 AL WIRING HOLDER 2 | only for C2500
BN #LE Part No. Bl 5. Drawing & Part Z Name H4(Maker) | #& & # xNote
Index No. Q ty

No. Type







BN FLE Part No. Bl%_Drawing & Part Z Name #.4Type (Maker) e # zxNote
Index No. Q ty
No.
1 D80-1 FeFf TERMINALS IT25-2 30
2 D82-1 R TERMINALS OT1-3 20
3 D82-1 h e TERMINALS OT1-4 50
4 D82-1 hER TERMINALS 0T2.5-5 10
5 D82-1 SR TERMINALS 0T2.5-6 10
6 D82-1 HER TERMINALS 0T4-5 10
7 D82-1 R TERMINALS 0T4-6 10
8 D82-1 e 5 TERMINALS IT1-2 200
D82-1 5 TERMINALS IT4-3 10
10 D82-1 5 TERMINALS UT1-3 130
11 D82-1 57 TERMINALS UT2.5-5 10
12 AVR ¢ S (RED) ELECTRIC WIRE 0.5mm.x10m 1
13 BVR i 5L (RED) ELECTRIC WIRE 0.75mm:x100m 1
14 BVR © AELLOV GREEN) ) FCTRIC WIRE 1mm:x30m 1
15 BVR i SU(BLACK) ELECTRIC WIRE 1mmox60m 1
16 BVR  SL(WHITE) ELECTRIC WIRE 1mm:x30m |
17 BVR  5L(RED) ELECTRIC WIRE 1mm:x100m 1
18 BVR @ S (YELLOW GREEN) ) ECTRIC WIRE 2.5mm:x10m 1
19 BVR i 5L (BLACK) ELECTRIC WIRE 2. 5mm:x30m 1
20 BVR © AELLOV GREEN) ) FCTRIC WIRE 4mmax10m 1
21 BVR i SU(BLACK) ELECTRIC WIRE 4mm:x30m 1
22 AB2-2 ER A PLASTIC SOFT PIPE @2.5x10m 1
23 AB2-2 ER A PLASTIC SOFT PIPE @3x1.5m 1




HIIEN #5iPart No. Bl 5.Drawing & Part #Name 1 Type (Maker) #E | #:xNote
Index No. Q0 ty
No.

24 AB2-2 LRI PLASTIC SOFT PIPE @4x1.5m 1
25 A62-2 LR PLASTIC SOFT PIPE @5x1m 1
26 A62-2 R PLASTIC SOFT PIPE @8x2m 1
27 A62-2 LR PLASTIC SOFT PIPE @10x1.5m 1
28 AB2-2 LR PLASTIC SOFT PIPE @12x3m 1
29 A62-2 g PLASTIC SOFT PIPE @16x0.5m 1
30 A62-2 R PLASTIC SOFT PIPE @25x1m 1
31 AB2-5 P RER PLASTIC BRAIDS WIDTH fr20mm(ROLL) 2
32 R 1

TYPING WIRES

@1 10g

NON-STANDARD




78 =X #Lg Part No. Bl 5. Drawing & Part Z Name A i # zxNote
Q

Index No. (Maker)
No. Type

g I




27

BN #LE Part No. Bl%.Drawing & Part Z Name #.4Type (Maker) e # zxNote
Index No. Q ty

No.

1 49013ASB A ELE NOSEPLATE 1




49317ASB SPRINGS
3 49318ASB BEARING SLEEVES
4 49930ASB MARK PLATE

49931ASB MARK PLATE

49932ASB MARK PLATE
5 321-8 SCREWS ZINC M6*25 2
6 J22-6 SCREWS M8*12 2
7 381-2 RIVETS 2%6 3
8 D96-4 PIPE JOINT M16*1.5/10 1
9 D96-4 PIPE JOINT M24*1.5 4
10 D96-4 PIPE JOINT M30*2 2
11 D96-4 PIPE JOINT M48*2 2
12 GB66 SCREWS ZINC M3*6 7
13 SZ5Q94-4 MARK PLATE 2
14 SZSQ94-4 MARK PLATE 90
15 $2Q91-8 MARK PLATE B29-M1
16 $2Q91-8 MARK PLATE B29-M2
17 $2Q91-8 MARK PLATE B29-M3
18 $2Q91-8 MARK PLATE B29-M4
19 $2Q93-6 MARK PLATE 100%63
20 Al13-3 FLEXIBLE PLASTIC METAL TUBE 10*800
21 Al13-3 FLEXIBLE PLASTIC METAL TUBE 15*350
b IEN #Lg Part No. Bl 5. Drawing Z Name #.#.Type (Maker) # :xNote
Index No.
No.
22

Al13-3

FLEXIBLE PLASTIC METAL TUBE

15*400




23 Al3-3 L ? FLEXIBLE PLASTIC METAL TUBE 15*500 1

24 Al13-3 S AN :ﬁ; FLEXIBLE PLASTIC METAL TUBE 20*700 1

25 Al3-3 ¢ % & B 'F7 FLEXIBLE PLASTIC METAL TUBE 32*1600 1

26 Al3-3 ¢ % & B 'F7 FLEXIBLE PLASTIC METAL TUBE 38*1650 1

21 A13-3 E R PLASTIC SOFT TUBE 25%400 1

N #g.Part No. | Bl%iDrawing & Part & Name Hots g # 3xNote
Index No. (Maker) Qt

No. Type




"

Bl Drawing

& Part

3\
7

#Name

12

_==:::::::E§§)

(Maker)

51Unit No:10-1/4% A& % 1 i% = Base plate and worktable % 31Unit No:10-1/% A& % 1 i%  Base plate and worktable
R Type

#EQ ty | #sxNote

I8 =%
Index

#1585 Part No.

No.




=
o

1 400011AS v Work Table 1
2 400301 R Joint 1
3 400302 RS Screw 1
4 400303 RS Bolts 6
5 400901 i E Pipe Plug 1
6 47011A J T Base Plate 1
7 47321 E3 Cover 6
8 47322 ¥ Covers 2
9 J11-1 L7 Py Nuts M24 12
10 J21-4 RS Screws M6x10 2
11 J22-4 RS Screws M10x12 2
12 J23-8 RS Bolts M24x400 6
13 J51-1 =1 Finishing Washers 24 12
14 S7SL41-2 Bim E Filters 2




I8 =X
Index
No.

L8 Part No.

Bl 5 Drawing
No.

& Part

Z.Name

wEQ ty

# xNote

% 3/Unit No:11-1#% * % # 5 HList of spare parts
List of spare parts®
No:11-1% * % ¢ ;#H List of spare partsz

51Unit No:11-1% * % 2 H List of spare partsz
51Unit No:11-1% * % 2 F ¥ List of spare parts® 3/Unit No:11-1#% * % ¢ ;7 H List of spare parts:z 5/Unit
51Unit No:11-1% * & ¢ ;# H List of spare partsz

z51Unit No:11-1% * % i

31Unit No:11-1% * % i &

¥ List of spare

parts

38 =X #15Part No. Bl 5Drawing & Part Z Name F#Type #wEQ ty | % ixNote

Index No. (Maker)

No.

1 41330AS kil Gear 1

2 41021 TaEE Spline sleeve 1

3 41331 i Gear 1

4 41333 s Gear 1

5 41327AS s Gear 1

6 41340 ki Gear 1

7 41341 kil Gear 1

8 35; SZSQ84-1 it B Stopper ring 4

9 41318 b Saft 1

10 41319 ® Double cluster gear 1

11 41315 b Shaft 111 1

12 41344 4 Gear 1 41344GB for 60Hz
13 41345 4 Gear 1 41345GB for 60Hz
14 41347 ki Gear 1 41347GB for 60Hz
15 41304 b Shaft 111 1

16 41348 ki Gear 1 41348GB for 60Hz
17 41302 PR L Shifting fork bearing sleeve 1




18 41301 R & Valve core 1

19 41032 2 Shifting fork 1

20 41303 R & Valve core 1

21 41307 i Gear !

22 80 SZSC31-1 RS Outer friction disc 13(14) 73050 x (1)(11) ()i used
23 70 SZSC31-2 RS Inner friction disc 28(29) | for 23050 x (I)(I1) 12161216
BN #LE Part No. Bl %_Drawing & Part Z Name H1Type BEQ ty # :xNote ()()1s
Index No. (Maker)

No.

24 80 SZSC31-3 [ Outer friction disc 192

25 41309 ih Shaft | 1

26 41311 # Gear 1

217 41313 R ] Double cluster gear 1

28 41316 * i Gear 1

29 41317 * B Gear 1

30 41323 i Shaft vV 1

31 41321S # 5 Gear 1

32 41320 * Gear 1

33 41325 * B Gear 1

34 41326 # i Shaft IV 1

35 413245 # Gear 1

36 41329 * B Gear 1

37 42308 # i Gear 1

38 42304 * Gear 1

39 42303 * Gear 1

40 42301 * i Gear 1




41 42321 # i Gear 1
42 42302 * i Gear 1
43 42322 * i Gear 1
44 42325 * i Gear 1
45 42323 i Shaft 1
46 42320 # i Gear 1
78 =X #LE Part No. Bl %_Drawing & Part Z Name H A Type #BEQ ty | % :xNote
Index No. (Maker)

No.

47 25;575Q84-1 T_ix+ [ Stopper ring 4
48 42315 # Gear 1
49 42316 Phes Shaft 1
50 42313 P Shaft 1
51 42314 * i Gear 1
52 42311 i Shaft 1
53 42309 * B Gear 1
H4 42305 # 5 Gear 1
55 42306 * Gear 1
56 43314 THER (Upper) clutch 1
57 43317 b Shaft 1
58 43311 THEE (Lower) clutch 1
59 43308 7 Worm shaft 1
60 43325 # i Gear 1
61 43326 * Gear 1
62 43332 KT b Horizontal shaft 1
63 43020 F W Worm wheel 1




64 43338 BERE Clutch 1

65 43339 #okap s ® Teeth clutch 1

66 44017 + R A Upper part of pump body

66-1 44018 W R Pump body 1

66-2 44019 T R Lower part of pump body 1
"44" pump is to be

66-3 44310 ¥ Sleeve 2 supplied in complete set

BN #LE Part No. Bl %_Drawing & Part Z Name H1Type #EQ ty | % :xNote pl

Index No. (Maker)

No.

66-4 44311 i Driven gear 1

66-5 44312 i Drive gear 1

66-6 44314 L Valve core 1

66-7 44315 = EF Screw plug 1

66-8 44801 fhE Shaft sleeve 3

66-9 44802 fhE Shaft sleeve 1

66-10 M6x35 J21-9 V¥ Screw 9 _

66-11 8x45 J44-1 JARER Cylindrical pin 9 sﬁgpl?:cm?\ Icsotr%pt))leéte set

66-12 M14x1.5 G38-4 R Hexagonal socket head oil plug 1

66-13 14 SZSG52-3 B Scaling washer 1

66-14 6 Q56-1 % Ef Plug 1

66-15 2x12x60 Q81-1 R A Spring 1

67 48 SZSQ32-1 % 55 Rhombic block 1 set

68 120 $25Q32-1 £ 258 Rhombic block 1 set

69 47315 * Gear 1

70 47023 Bt Shaft sleeve 1 Safety clutches for
elevatim are to be supplied

70-1 47307 e E Small clutch 1 in complete set




70-2 47309 ®imA e B Gear clutch 1
70-3 47314 # i Gear 1
70-4 47324 ) Washer 1
70-5 6x6x20 J31-1 g flaE Flat key 1
70-6 4x35 J41-1 e Round taper pin 1
70-7 4 )51-1 T HE Finishing 20
HIIEN #%Part No. | Bl%iDrawing & Part #Name R Type HEQ ty | & :xNote
Index No. No. (Maker)
ég)ldlo X35 By AE Pressure spring 10
T ok Steel ball 10
T 47388A # Gear 1
72 47317 Eile Lead screw 1
73 48013 Ly Safety nut 1
4 48311 13 Elevating nut 1
48320AusedZ30 ()1
75 48301 48320A # iF Rack 3 x1240 50 I
76 120 SZSQ32-1 % A5 Rhombic block 1 set
7 45018 R E R Cover plate for oil pump 1
T7-1 45019 o R Body of oil pump 1
T7-2 45020 LI Body of oil pump 1
T7-3 45021 o Ry Body of oil pump 1
77-4 45327 # % Drive gear 1 ggitljlss;;e%um%(i)?ntglet
45328 i Driven gear 1 set
45314 BF Sleeve 1
45317 W HE Centering sleeve 1




45904 L) Seal ring

8 J54-1 R Spring washer 2

8x40 R L 2

J44-1 Cylindrical pin

35x3.1 Ol % . 1

351-2 7% O-ring

M8x45 17 4 9

121-2 Screw

1.5x20x12 bk . 2

941/15 Needle bearing

I8 = i 5Part No. | B%.Drawing & Part ¢ Name H4:Type #EQ ty | % :xNote

Index No. (Maker)

No.

79 46309 S Spring 1

80 46316 U Cam

81 46011 Ko 2§ Cuiding sleeve 1

81-1 46302 AL Washer 9

81-2 46304 iphE Quill |

81-3 46305 Ry Cover

81-4 46306 B8 Guard washer 1 The spindle component is

81-5 46307 19 1t Locking nut 9 to be supplied in complet

set Used for(40)(I) and

81-6 40x68x15 D108 2 SN Sing-now radial ball bearing 3 50(1)
_ 40x16x13 . = . . .

81-17 D8108 IR IR oK Sing-now radial ball bearing 9

81-8 46301 A ph Spindle 1 Used for (40)(1)

81-9 56301 A gh Spindle 1 Used for (50)(1)

81-10 46301B A fh Spindle 1 Used for (40)(11)

81-11 56304B JfhE Quill 1 Used for (40)(11) and
] 60x85x17 a1 . . 50(11)

81-12 D8112 TR IR K Single-row thrust ball bearing 1




81-13 | 56301B BN Spindle 1 Used for 50 (I1)
82 7x1.9 G51-2 O] % O-ring 1
82-1 9x1.9 G51-2 O] % O-ring 46
82-2 11x1.9 G51-2 o4l % O-ring 14
82-3 13x1.9 G51-2 o4l % O-ring 5
82-4 20x2.4 G51-2 oAl #% O-ring 4
82-5 25x2.4 G51-3 oAl #% O-ring 9
82-6 30x3.1 G51-2 O3 % O-ring )
78 =X #LE Part No. Bl %.Drawing & Part Z Name HHType #BEQ ty | % :xNote
Index No. (Maker)

No.

82-7 35x3.1 G52-2 O3 % O-ring 9
82-8 35x3.5 G52-2 O3 % O-ring 1
82-9 45x3.1 G52-2 (ks 3 O-ring 9
82-10 55x3.1 G51-2 oAl % O-ring 1
82-11 60x5.7 G51-2 oAl % O-ring 1
82-12 65x3.1 G51-2 O3 % O-ring 1
82-13 75x3.1 G51-2 O3 % O-ring 1
82-14 80x5.7 G51-2 07l % O-ring 1
82-15 85x3.1 G51-2 O3 % O-ring 1
82-16 95x3.1 G51-2 07l % O-ring 4
82-17 140x5.7 G51-2 (O[5 O-ring 1
82-18 210x5.7 G51-2 oAl #% O-ring 1




BN
Index
No.

#L%Part No.

Bl %Drawing
No.

& Part

Z Name

Type

A
(Maker)

wEQ ty

# zxNote

FJ[Unit Not12-1 = ity

Locations of spare parts for spindle speed change mechanism 4 [Unit No:12-1 é”?@aﬁiﬁﬂ‘%




Yocatons of Spare parts [or Spindle Sjeed Change Meenanism

Locations of spare parts for feed change mechanism 5 [Unit No:12-1 3 ‘ﬁqﬂfﬁ\%ﬁ



O 1

NN

SRS

N

o | e
it Frararge
S

Locations of spare parts for feeding mechanism

Locations of Spare parts for Feced Change Mechanism

G 428




focatians of Spare Paris for Feeding Mechaniam

Z 5 |Unit No:12-1

Locations of spare parts for feeding mechanism



Parts for Feeding Mechanism

ob-Spare

tians

Loca

B 7

Lo

X
1

[=

J]Unit No:12-1

Locations of spare parts for speed change oil pump



Localions fo Spare Parca for Speed Change oil pump

i et

FJ[Unit No:12-1 = fifife Ef;f;\!yﬁij
Locations of spare parts for spindle head clamping mechanism x4 [Unit No:12-1 ¥¥f= ]’Elglﬂbf}é Eyﬁ‘&?’rﬁ

N-N Rolaoitg

(e




SamCE

f
|

Locations of Spare Parts For Spindle Head Clamping Mechaniam

Locations of spare parts for column unit 2 [Unit No:12-1 JpTEs 55 #1 o



Loclgif.ions_ of Spare Farke for Column Unit

- j parss




—F

Locations of Spare patts for Clamping Oil pump. |
i i3

76

I
L&
&

Locations of spare parts for spindle & balancing mechanism
i
T






